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CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

~ Test Report Number: CPRINOAHVMISC20T0048 Date: 24.February.2020

DESCRIPTION OF SAMPLE TESTED
(As assigned by the manufacturer)

Sample : Bus Bar Support
Rated voltage(Volts) : 600 to 750Vdc
Frequency (Hz) . 80
O
(M.K.Jaiswal)
Test Engineer 5 i
7 T ‘.“"'.1"'. |
- E T ITUTE
o il v ved rien
i - Jer-261309
473 N tia-201308 ()
e w0 $ 5 o Gesrte, Noluare

Plot No.-3R, INGIUuLAS A

Sheet 2 of 5




CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

Test Report Number: CPRINOAHVMISC20T0048 Date: 24.February.2020 CPRI
SUMMARY OF TESTS CONDUCTED

1. Tests conducted :i).Verification of Dimensions
if). Dry Power Freguency Voltage Withstand Test

2. Rating for which tested *1).Verification of Dimensions as per drawing
ii). Dry Power Frequency Voltage Withstand Test at
SkVrams for one minute ;

3. Schedule of tests

Tests Conducted ~ Clause Numbers Sheet

ip\f/'enfication of Dimensions | As per drawing. 4 of 5
__Dry Power Frequency Voltage Withstand Test | As per customer requirements 4 of 5

4. Oscillogram Numbers : NA

5. Graph Numbers : NA

6. Photograph Numbers ¢ CPRINOAHVMISC20T0048P01

7. Test Circuit Diagram Numbers. : Nil

8. Drawing Numbers . Asgiven bellow

Drawing Numbers

The manufacturer has guaranteed that the sample submitted for the test(s) has been manufactured in accordance
with the following drawings

SIl. No. | Drawing Number 1 Sheet Number | Revision Number

E | MRM/DMC/BIC-30-6/902 | 00 | 01 of 01

[ 1 |

It is verified that these drawings adequately represent the sample tested. Verification of this drawing by CPRI is
limited to dimensional check only wherever possible.
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CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

Test Report Number: CPRINOAHVMISC20T0048 Date: 24.February.2020

TEST RESULTS

Laboratory conditions ]
Dry bulb temperature : 22°C, Wet bulb temperature : 18°C, Atmospheric pressure 988 mbar

1). Verification of Dimensions- Verified as per drawing and found to be in order.

2). Dry Power Frequency Voltage Withstand Test at Serms

< Test Connection " Voltage applied Remarks
L . | KV(ms)
| The insulator was mounted on earthed channel and ‘I

' connected to earth, top end of insulator was connected

5 | Withstood for 60 sec,
| to high voltage source. '
|

B

Conclusion: the sample tested complies with the reguirements of the customer.
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CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

Test Report Number: CPRINOAHVMISC20T0048 Date: 24.February.2020 CPRI
NOTE

a) The Test results relate only to the sample(s) tested.

b) Publication or reproduction of this Test Report /Test Certificate in any form other than by complete set of

the whole Test Report /Test Certificate and in the language written is not permitted without the written
consent of CPRI.

c) Any Corrections/erasure invalidates the Test Report/Test Certificate

d) Any anomaly/discrepancy in the Test Report / Test Certificate should be brought to the notice of CPRI
within 45 days from the date of issue.
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CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

Test Report Number: CPRINOAHVMISC20T0048

Photograph Number: CPRINOAHVMISC20T0048P01
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